

KSPH&IDCL	Format for Burnt Clay Bricks testing	F : 14-6 Rev. No. 1 Page 1 of 1
----------------------	---	--

Name of work:

Date:

Name of the Contractor:

Location :

Reference to test report :

Sl No	Size L x B x D	Compressive Strength in N/mm²	Average strength in N/mm²	% of Water absorption after 24 – hour immersion	Remarks
					<ol style="list-style-type: none"> 1. Compressive Strength should not be less than 35 Kgs / sqcm 2. % of Water absorption shall not be more than 20%

Brick sample tested is OK / Not OK

Contractor

AE/ JE (KSPH&IDCL)